
A MPAE 
ADVANCED WATER usA
TREATMENT SOLUTIONS 

Proposal 
Ampac Sea Water Desalination 
Model SW25K-LX 

Ampac USA 
5255-5265 State St. 
Montclair, CA 91763 USA 

Phone: (909) 548-4900 
Fax: (909) 548-4901 

Website: 

EFTA00802845



Table of Contents 

System Design Basis• 4 

Main System Components• 4 

Main System Instrumentations: 4 

Functional Specification 

System Safety: 

S 

S 

System Specification • 6 

Design Basis• 6 

Standard Features 6 

Components Make & Materials of Construction: 6 

Base Price for SW25K-LX 480V/60Hz/3 Phase 7 

Specifications for Ampac USA Seawater Desalination Watermaker 8 

Smart on Demand Supply Pump 8 

Auto-Flush Screen Filter• 8 

Multimedia KDF-GAC-Poly Phosphate Quartz Pre-Filter• 9 
[...]
• Inlet On-Demand Multi-Stage 316L Stainless Steel Feed Pressure Pump 
• 8Ft3 Multimedia Anthracite Pre-Filter w/backwash valve, Bypass 
• 4"x30" Sediment Pre-Filter 5µm 
• Belt Driven High Pressure Plunger Pump with Motor, Pressure Relief Valve and Accumulator 
• Horizontal Multi Stage Feed Supply Pump with Safeguards 
• 8" x 80" FRP Pressure Vessels 
• Count Two TFC 8" x 40" Membrane Element 
• pH Adjust Calcite Post-Filter 
• Ultra Violet Disinfection Sterilizer 

Main System Instrumentations: 

• Complete Panel for Easy Controls 
• Eight Count Stainless steel liquid-filled pressure gauges 
• Sea Water Inlet Mechanical Motorized Actuator Valve 
• Pressure Sensors for Raw, Brine and Permeate Waters w/Cut Off Pressure Switches 
• Pressure Sensors to Halt Operations and Stop Pumps in case of High Module-Inlet Pressure 
• High Pressure Relief Valve to reduce Pressure at the High Pressure Pump 
• Stainless Steel System Pressure Control 
• Stainless Steel Recycle Pressure Valve 
• On/Off Main Power Switch 
• Automatic Operating Programmable logic controller UL/CE Approved with: 

• Smart Relay 
• Delayed start-up of high-pressure pump 
• Inlet Solenoid Valve Control 
• Low & High Feed Pressure Switches 
• Supply & Delivery Pumps Controls 
• R/P Storage Tank Full Pump on/off 
• Auto Flush Cycle 
• Pre-Treat Lockout 
• TDS Water quality Monitor for Permeate Water Quality 
• Temperature Monitor with LCDE Display 
• Hour Meter 

• Chlorine Dosing Feed System 
• Anti-Scalant Dosing Feed System 
• Clean in Place (CIP) Fully Automated system toptiono 

AMPAC USA I Proposal Number 1711-25K-008 I Date: Jan 05, 2018 4 

EFTA00802848



Functional Specification 

Complete functional specification shall be provided which describes: 

1) Operation of unit 
2) Control loops 
3) Interlocks 
4) Alarms 
5) Startup/Shutdown sequences 
6) Security 

System Safety: 

The equipment and system shall be designed considering minimizing hazard. Countermeasures against the system 
hazard are as follows: 

Electrical Safety Devices: 

• System will be equipped with a 3 Pole Sensor Breaker 
• Instrumentations will be equipped with a Single Phase Breaker and 2 Fuses 
a Alarm Horn - Alarm Conditions: Low feed pressure & High permeate conductivity 
a Unit Shutdowns include: 

o Low feed pressure 
o Pretreatment filters in backwash 
o Product storage tank full 
o High permeate conductivity 

Water Safety device: 

a Low Pressure Sensor 
a High Pressure Diverter Valve 

Monitoring and control devices for system safety: 

a LCD Display Screen showing Conductivity, Hour Meter and Temperature 
• On-Off Push Buttons 
J Panel Mount Liquid Filled Stainless Steel Pressure Gauges 
• Panel Mount Flow Meters 
• Pressure Control Valves 

AMPAC USA I Proposal Number 1711-25K-008 I Date: Jan 05, 2018 5 

EFTA00802849



System Specifications: 

Quantity 
Capacity 
% Recovery 
% Salt Rejection 
Design Temperature 
Maximum Temperature 
Membrane Type 
Pressure Vessels 

Design Basis: 

Feed Flow 
Product Flow 
Incoming Feed TDS 
Incoming Feed Incoming Water Pressure 
Incoming Feed Water Chlorine 
Incoming Feed Water Turbidity 
Incoming Feed Water SDI 
Capacit (Design Basis 

One 
25,000 GPD 
30% 
98% 
25°C 
45°C 
TFC (Filmtec) 
FRP (Code Line or Protec) 

62.5 GPM (236 LPM) 
21.8 GPM (82.8 LPM) 
45,000 PPM (45 PPT) 
Through Optional Submersible Pumps 
0 PPM 
< 1 NTU 
<5 Maximum 
24 Hrs/Day Operation 

The proposal system includes the following features: 

High-Pressure Bek Driven Piston Pump with Safeguards 
Complete Panel for Easy Controls 
Sediment Pre-Filtration rated @ 200 GPM 
Liquid-filled pressure gauges for Pre, Post-Filters & Pumps Pressure 
Low-and high—pressure switches 
Powder-coated, Welded Aluminum Frame w/Aluminum Diamond Base 
Fiber glass High Pressure Vessels 
Filmtec Brackish Water TFC Membrane Elements BW30.400FR 

Components Make & Materials of Construction: 

Hypro USA 
Ampac USA 
Hydrosafe USA 
Swagelok USA 
Square D USA 
Ampac USA 
Codeline USA 
Dow Chemical USA 

Description Name Brand Material of Construction Origin 

Skid Ampac USA Aluminum Yin Gauge with Diamond Plate Welded USA 
Paint Ampac USA Powder Coating USA 
Screen Filters Rusco Poly Carbonate with Stainless Steel Screens USA 
Pre-Treatment Vessels Pentair/Structural Non Corrosive 100% Composite Fiberglass Construction USA 
Auto Backwash Valves Clack USA Poly Ethylene USA 
Chemical Treatment Tanks Simona America, Inc. Polypropylene SS" Thickness USA 
Chemical Pumps & Mixers LMI Milton Roy Polypropylene USA U 
Sediment Pre-Filters Watts Glass Reinforced Polypropylene USA 
Reverse Osmosis Pumps CAT 316L Stainless Steel USA • 
Membrane Vessels Bekaert Progressive FRP with Stainless Steel 316L End Ports USA 
Membrane Elements Dow Chemical Filmtec Thin Film Composite (TFC) consisting of 3 layers, polyester 

support web, a micro porous polysulfone interlayer, and an ultra-
thin polyamide barrier layer on the top surface 

USA 

Programmable Logic Controller RD Specialty Ltd NEMA4X Enclosure with UL/CUL Processor USA 
Instrumentation Blue White FRP & 316L Stainless Steel USA 
Piping Low Pressure Spears 316L Stainless Steel USA 
Piping High Pressure Swagelok 316L Stainless Steel USA 

Media Make & Materials of Construction: 

Description Name Brand Material o Construction °thin 

Silica Quartz Clear Water, Corp. Silica Sand Density is 2.66. SiOZ.98%. and Mobs scale is 7 degree USA 
KDF KDF Fluid Treatment, Inc. high-purity copper-zinc formulations USA 
Poly-Phosphate Pacific Standard, Specialties, Inc. Soluble Food Grade Polyphosphate Crystals USA 
Activated Carbon American Carbon, Corp. Premium Coconut Shell Acid Washed Activated Carbon USA 

AMPAC USA I Proposal Number 1711-25K-008 I Date: Jan 05, 2018 6 

EFTA00802850



Options: (Not included in the above price unless otherwise indicated) All options quoted upon request. 

Pre-Treatment Equipment - Not Included Unless Indicated Unit Price Extended Price 

1 Base Price for SW25K-LX 480V/60Hz/3 Phase $ 136,750.00 $ 136,750.00 

Qty. Incl. Optional Equipment - Not Included Unless Indicated Unit Price Extended Price 

1 

Automatic Operating Programmable logic controller with : 

• Delayed start-up of high-pressure pump 
• Inlet Solenoid Valve 
• Low & High Feed Pressure Switches 
• Supply & Delivery Pumps on/off 
• R/P Storage Tank Full Pump on/off 
• Auto Flush Cycle 
• Pre-Treat Lockout 
• Hour Meter 
• TDS/Conductivity Meter 

7,850.00 Included 

0 10.4" LCD Touch Screen Display w/HMI Feature 6,750.00 Optional 

6 Differential Pressure Gauges (Count 6) 184.50 Included 

3 Electric Signal Waterproof Float switch for R/O Pump Shut-off 245.00 Included 

1 Nitrogen Filled @ 5000 PSI Stainless Steel Pulsation Noise Dampener. 1,250.00 Included 

1 Pressure Relief Valve for Security if Pressure Valve closed 975.00 Included 

1 Auto Flush Package to flush system with fresh water after tank full 945.00 Included 

Pre-Treatment Equipment - Not Included Unless Indicated Unit Price Extended Price 

1 Spin Down Screen Pre-Filter with Manual Valve 875.00 Included 

1 Anti-Scalant Chemical Injection Mixer, Pulsation Pump & 5 gal. 2,850.00 Included 

1 Chlorine Chemical Injection Tablet Feeder 285.00 Included 

1 8 Ft3 Multimedia Anthracite Pre-Filter w/backwash valve, Bypass 8,750.00 Included 

2 pH Adjust Post Filtration with Calcite & GAC w/Built-in Bypass 875.00 Included 

Additional Options & Equipment - Not Included Unless Indicated Unit Price Extended Price 

1 On-Demand Feed Supply Pump 316L Stainless Steel 40GPM 3,750.00 Included 

1 Recommended Stock of Replacement Filters for One Year 875.00 Included 

0 Anti-Scalant Aqueous Liquid (55 gal Drum) 1,650.00 Optional 

0 Complete installation in a 20' Container w/AC & Lighting 21,750.00 Optional 

1 Crating and Packing 850.00 850.00 

Please not that shipping and handling charges are not included in this quote. 
Sales Tax will be added to orders shipped in California unless tax exempt 

Information is provided. 

System Dimensions : 149" X 44" X 105" 

Sub-Total 

Shipping & Handling 

Total x-works 

137,600.00 

TBD 

137,600.00 

Exclusions: Prices do not include shipping, insurance, sales tax, import taxes and duties, installation, and 
options listed below unless otherwise indicated. 

Delivery: 8-10 weeks ARO, Quote is valid for 60 days. 

Payment Terms: 60% Deposit. Balance due by ship date. 
All pricing stated is in U.S. dollars 

Live safer' 

"%Water 
QmOw 

-S 

AMPAC USA I Proposal Number 1711-25K-008 I Date: Jan 05, 2018 7 

EFTA00802851



Specifications for Ampac USA Seawater Desalination Watermaker 

The following specifications include only noted details of the complete RO system. It does not include 
specifications for all parts, components, and details that are to be included. 

Pre-Chlorination System: 

Iron and manganese in water can be oxidized by chlorine, converting them to ferric hydroxide and manganese 
dioxide. The flocculated material can then be removed by filtration. The higher the amount of chlorine fed, the more 
rapid the reaction. Some plants have been designed for an initial chlorine residual of S to 10 ppm. After filtration the 
chlorine is removed by the addition of sodium bisulfide, sulfur dioxide, or sodium bisulfide. 

Your Water quality as well, contain different kinds of bacteria and ammonia which need special attention to deal 
with. If bacteria enter the membranes, it blocks the membranes due to bacterial growth as well as slime build up. 
The blockage ultimately results in decline in productivity and elevation in the differential pressure across the 
membranes. Pre-chlorination of feed water is considered to be of prime importance under the conditions. 

• System include: 3" Tablet Injection System 
4 Capacity: 3.4 1/hr. 
• Pressure: 7 bar 
• Dosing tank: 01 
• Capacity: 7 Tablets 
• Material: PE 

Smart on Demand Supply Pump 

Ampco Marine & Industrial close-coupled Pump line of nickel aluminum bronze pumps are ideally suited for salt 
water, brackish water, and waste water applications. These alloys offer exceptional corrosion and erosion resistance. 
Military around the world have used these pumps for over 60 years, along with many commercial applications 
aboard ships, reverse osmosis, and desalinization systems. 

Features: 
• Heavy-wall construction with tight manufacturing tolerances 
• High-efficiency design with fully-shrouded, dynamically-balanced impellers 
• Close-coupled on JM, 561, IEC frame motors 
3 ABS (American Bureau of Shipping) Design Approval available 

Auto-Flush Screen Filter: 

Count One Filter 100 Micron. Screen Filters are designed for High particle 
retention, large filter area, allows long intervals between cleaning. 
Non-corrosive and very durable 
Engineered plastics no metal parts in contact with water. 
Easy maintenance: The filter elements can be easily extracted from the filter 
housing for rinsing. 

• Minimal energy loss: Extremely low head loss at high flow rates. 
• Auto Flush Solenoid with Timer Mounted below the filter to flush any sand 

particles and suspended solids 7 seconds every minute which will prevent 
maximum protection for the following stage. 

8 AMPAC USA I Proposal Number 1711-25K-008 I Date: Jan 05, 2018 

EFTA00802852



Multimedia KDF-GAC-Poly Phosphate Quartz Pre-Filter: 

Multimedia Pre-Filter will remove any excess Chlorine injected earlier, adjust pH and 
eliminate any excess bacteria. Since Multimedia filter has to backwash with raw water, 
therefore, rinse step has been provided in backwash sequence. The filters will 
automatically back wash, based on timer control. 

The following are specifications of Multi Media Filters: 

• 8 ft3 Strong Gel Softening 
• 21" x 65" Reinforced fiberglass housing 
J 2" PVC piping 

Clack WS2 Digital Auto Metered Backwash Valve with LCD Screen 
• Flow rate: 70 GPM (24hr/7 days per week) 
2 Piping: 2" Sch80 High Pressure PVC piping 
I Media: Active Acid Washed Coal Based Carbon (GAC), Anthracite, Silica Quartz 
I Reason:Provides water of less than .1 ppm chlorine 
I Feature: Fully Automated Operation 
I Operation: RIO System will automatically shut down when Multimedia System Backwash. 
a Manufacturer: Tank from Structural USA, Valve from Fleck USA 

Media Included: 

1) KDF Media: KDF® Process Media are high-purity, granulated copper and zinc-based alloys 
that treat water and waste water through a process based upon the principle of redox 
(Oxidation-Reduction). Originally, KDF was shorthand for Kinetic Degradation Fluxion. 

KDF Process Media enhance the performance, extend the life, reduce the maintenance and lower the total 
cost of carbon-based Media to follow. 

KDF Process Media help control microorganisms by creating an environment that's deadly to some 
microorganisms and that interferes with the ability of many other microorganisms to function. Either way, 
the use of KDF Process Media results in the total elimination of some contaminants and a great reduction 
of a wide variety of others which will protect the RO Membrane elements from Fouling by any bacterial 
growth. 

2) Polyphosphate Media: is added to mask the effects of high iron concentrations. The 
Polyphosphate delays the precipitation of oxidized manganese and iron, thereby greatly 
reducing the layer of scale that forms on the pipes. The effect is called sequestration. The 
iron or manganese ion is surrounded by a chain of phosphate molecules and is not allowed 
to precipitate in the water. 

3) Granular Activated Carbon (GAO: GAC filtration is most effective in removing organic 
contaminants from water. Organic substances are composed of two basic elements, carbon 
and hydrogen. Because organic chemicals are often responsible for taste, odor, and color 
problems, GAC filtration can generally be used to improve aesthetically objectionale water. 
GAC filtration will also remove any excess chlorine. GAC filtration is recognized by the Water 
Quality Association to maintain drinking water contaminants within the limits of the EPA 
National Drinking Water Standards. 

9 AMPAC USA I Proposal Number 1711-25K-008 I Date: Jan 05, 2018 

EFTA00802853



Sediment Cartridge Filter Housing 5 micron: 

A fine filtration unit of porosity 5- micron is installed. This Pre-Filter will eliminate 
all suspended solids up to 5 Micron from getting to the membrane elements. 

• Quantity: 
• Flow Rate: 
• Model: 
• Maximum Operating pressure: 
• Number of standard 30" cartridge: 
• Filter height: 
• Length of Cartridge Filter: 
• Diameter of Cartridges: 
• Porosity: 

1 
140 GPM 
HIF 
150 PSI 
1 Count 
55" 
30" 
2 '4" 
5micron 

fi

Anti-Scalant Dosing System: 

Anti-Scalant chemicals are dosed to prevent fouling and scaling in the membranes. Anti-Scalant in feed water 
increases its concentration with an increase in the % recovery of the system. The anti-Scalant works on the 
principle of threshold phenomenon that is a small amount of chemical that controls a large amount of scale 
formation by sparingly soluble salts. 

Depending upon formulation of raw water, a dose of about 3+6 PPM of anti-Scalant is required to keep the 
system free from fouling and scaling. Due to dispersion effect, the life of the membrane increases as well as 
frequency of membrane cleaning decreases. 

System include: 
Dosing Pump Type: 
Capacity: 
Pressure: 
Accessories: 
Capacity: 
Material: 
Manufacturer: 

Tank, Mixer and Injection (Dosing) Pump 
Solenoid driven positive displacement pump. 
3.4 1/hr. 
10 bar 
Injection valve, foot valve tubing Dosing Tank 
30 liters 
PE. 
Ampac USA / Blue White 

tit 

AMPAC USA I Proposal Number 1711-25K-008 I Date: Jan 05, 2018 10 

EFTA00802854



RO High Pressure Pump 

Brand: Fedco High Pressure Pump w/ safeguards 

The Fedco MSD series multi-stage centrifugal high-pressure feed pumps 
provide a new level of reliability and efficiency for Seawater Desalination 
Watermakers, unique features, such as the patented WATER BEARING 
thrust bearing, complete duplex SS construction, and maintenance-free 